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L o _ {CUSTOMER SHIP T CUSTOMER EILLTO GRADE SHAPE / SIZE
Gg G E RDAU SOPORTE LOGISTICO EN DISTRISUC GERDAU CORSA S A PIDE CV 21572-30 Wide Flange Beam /27X 84#/690 X 125
datdl - ' = 02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
MONTERREY NL £4290 SN LENGTH WEIGHT HEAT / BATCH
US-ML-PETERSBURG 1Mexico CD SAHAGUN,HGO 43950 400" 84,000 LE 50104845105
25501 HOFHEIMER WAY Mexizo
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAT N° SPECIFICATION / DATE or REVISION
USA BAETHOVNILL0 ASTIASTZMAY
AGTUASFIN-1]
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIAGM:-11
4500675825 { 1330-0000022382 0£.07.2013
CHEMICAL COMPUSITEON
[ Mn P $ S [=1] Ni Cr Mo Sn v iy Al
% % 1 & % ¥ % % % k] % % %
0.05 1.12 0.013 T.055 (.23 430 1.12 0.24 0.025 0.017 00063 0016 Ai;ix]
| CHEMTCAL COMPOSTTTON
rAS
03
MECHANICAL PROPERTIES
s TS YS T35 GiL G/L
KSL K&l MPa MPa Inch mm
3548 7.9 383 496 £.000 060
54.1 71.3 373 402 5000 2.8
MECHANICAL ERGPERTIES
Elong. YT ratf
F) %
2560 0.775
2770 0.759
| COMMENTS / NOTES

The above figures are certified chemiral sud physical test records as eoninined i the permanent records of ¢ompany. This materisl, including the billsts, was melted and manafactured in

the USA. CMTR complies with EN 10204 3.3,
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